Instruction Manual

GeTieridti

ro Kit

For the latest kit updates and set-up tips:
Visit us on the web...

ENGLISH JAPANESE
hpiracing.com @ hpiracing.co.jp

HPI USA ¢ 15321 BARRANCA PARKWAY e IRVINE, CALIFORNIA 92618 ¢ (949) 753-1099 ¢ (949) 753-1096 FAX
HPI JAPAN o 3-25-36 TAKAOKANISHI ¢ HAMAMATSU-SHI, SHIZUOKA-KEN e 053-439-0833 ¢ 053-439-0644 FAX
HPI EUROPE e UNITS 1-3, QUEENS DR. IND. EST. « NEWHALL, SWADLINCOTE, DERBYSHIRE, DE11 OEG, ENGLAND ¢ 441283229400

12445-1




«(Tools and Equipment

Thank you for selecting this HPI racing car! This kit is designed to be easy to build and uses top quality parts for durability and
performance. The instruction manual you are reading was designed to be easy to follow yet thorough in its explanations. HPI Racing
wants you to enjoy both building and driving your new race car. If you come across any problems or need some help getting through a
step, give us a call and we will do our very best to help you. You can also contact us on the internet at hpiracing.com.

COEBHPIL—Y Y IRBEBHENEITREEILTERSICESNET. CORKBIE Y TIAUT 1 DBREEN, DOVBCEHEAUTOIL, BHHD

NA UNIVBFETDHRBRICEESI SN TNET,

COFBEEE. VNEDIICEHBICHH I TTIATIRICBDT SR b, RIRTOD( S NEEFNGHBLTHDET. IHTSIIVIVIVN-%&
ESEDIHDEDIC, By Py T DR-IBABBMLELENT, THSDHERIFAATHSRUNSIIYS1IERYT—FUTRSEL),

FAEBHPIL—Y VT Tl ESEDRUHIESLDADE, HHUTIBOEUHER > TRELNEE>TNET. Fv FOMBITOET, FER
ROBDELEDS, ESTRIEICHTFE CTRANSHETS,

Included inside:
Fv rCASTNSDIR

Z960 Turnbuckle Wrench
H=IINyDIWLIF

|

Z903 2.5mm Allen Wrench

NBLYF

5 ,(/ e o qmm
Y 4 7950
y Cross Wrench (Small) 7001 15 Allen Wi h
< N S5mm Allen Wrenc
I=O0RLYF i
4
Z170 Shock Oil 2160 Grease
VENIFad JUR

Tools needed: Equipment needed:
RICAET ZHR BIICHELRIDA 1 I\ HPI

m |
#1 Philips Screwdriver

1x80

TSARSAN=K

S ——

#2 Philips Screwdriver
TSZRSA /8=

N

Hobby Knife
RE—TF—12 e
i } Side Cutters
| el —w/t—
13 EE———
Glow Plug Wrench(&mm)
b0 B e i A B b
»V/ el
i‘ i Needle Nosed Pliers
$ SYARYF
v
-
Round Scissors
AT =y
Super Glue Rubber AV
D1 wD91Pxyp Cement
(RS HD JLRESH

H%

( 4 \ . 9067 Fuel Bottle

| Ja—TILRYT
o =

o Glow Plug Igniter | EUEL
J50e—-5—

FUEL AND GLOW IGNITER
You will need glow fuel (specifically designed
for model car engines) and a glow plug igniter
to start the engine.

JO0—-m8

T4 FORSAZEFTSEILHICE, TO—RRAUETT,
ZDTO—RBDNE—Y 3 TTHRASNTNEIDT,
BUERBZERBNROSEEW. T2, TYIVISEMIC
I3STe—89—-HUETT,

Glow Fuel
ZJ0—#8

. Battery Pack
XyFU=Ity D

Receiver
> ZEW

On/Off Switch

AV/AIRA9F

Transmitter *{g#

RADIO CONTROL SYSTEM

You will need a 2-channel radio system with
two servos, an external receiver battery pack
and an ON/OFF switch.

TORYRT [ GRIGERED

T+ FORSAZETSEBLEHICE, 2 F v URIL2Y—ROTOMN
YRFLAMUETY, LiED1 SR SORICREMB/NNvTU—/\vD
RN AV /AT v FORNEMHIMUETY,

Make sure the servo size is as shown.
RFPIITH—RIE THOTEOMZEFERLUT

@® T&L\.
46~51mm

0 © ©




«Observe These Cautions!

To prevent any serious personal injury and/or damage to
property, please be responsible when operating all remote
controlled models. Extra attention is called for when operating
any glow fuel powered model. These models can exceed speeds
of 31 mph (50km/h) and use highly poisonous and flammable
fuels.

CHOOSE THE RIGHT PLACE TO OPERATE YOUR R/C MODEL
Never operate R/C models anywhere listed below:

1. On any public streets or highways - this could cause serious
traffic accidents, personal injuries and/or property damage.
2. Near people or animals - never run your model anywhere using
people or animals as markers or obstacles.

3. In hallways, alleys or any other restricted or confined areas
that can cause personal injuries and/or property damage.

4. Anywhere where loud noises can disturb others, such as
around hospitals or residential areas.

5. During the early morning or late night hours when visibility
is limited and loud noise can disturb neighbors.

6. Indoors or around furniture - there could be a chance of the
R/C model damaging the surface or any objects in the area.

NEVER RUN ANY TYPE OF R/C MODEL IN THE VICINITY OF
HEATING DEVICES OR OPEN FLAMES

Glow fuel powered R/C models use highly flammable fuels. Do
not smoke when fueling or operating a glow fuel powered R/C
model, and do not run near open flames or heating devices-
doing so can cause explosions and/or serious accidents.

OPERATE GLOW FUEL POWERED MODELS IN AN OPEN, WELL
YENTILATED OUTDOOR AREA

Glow fuel powered model engines emit poisonous vapors

and gasses - these vapors irritate the eyes and can be highly
dangerous to your health.

NEVER USE GASOLINE

Engines used in R/C models were specifically designed for
use only with approved glow fuels. Non-approved fuels such
as gasoline can cause explosions and serious personal
injuries and/or property damage.

GLOW FUEL ENGINED R/C MODEL OPERATING PROCEDURES
Follow this set of rules to prevent "runaways":

1. Always have the R/C model atop a box or similar platform so
that the tires do not touch the ground.

2. When starting, always turn on the transmitter first, then
the receiver.

3. Before fueling or starting model, double check servos, trims,
throttle linkage, brake, fuel tank, fuel lines and receiver battery
pack voltage. Re-adjust or replace worn or defective parts.

4. Fill fuel tank slowly and carefully to avoid overflowing or
spilling of fuel. Wipe any excess fuel off immediately. Tightly
close fuel tank cap and ensure that it's properly sealed.

5. We recommend you run the tank dry to turn off the engine.
If you must stop before the tank is empty, properly discard
the excess fuel in a safe container.

6. When stopping, always turn off the receiver battery pack
first, followed by the transmitter.

H.ﬁ?@%

CERTAIN PARTS WILL BE YERY HOT

With any engine powered vehicle, certain engine components
get very hot during operation. Never touch the cylinder cooling
head, muffler, or exhaust pipe - doing so could cause burns or
other personal injuries.

BE AWARE OF ROTATING PARTS

When the engine is running, there are certain parts that
rotate at high speeds. Do not touch the drive gears, belts,
drive shafts, wheels, etc. during operation- doing

s0 could cause serious personal injuries.

RADIO PRECAUTIONS

Before every run, ensure that you are the only one operating on
your particular frequency. Also check that the transmitter and
receiver battery packs are sufficiently charged. Failure to do
both could cause a loss of vehicle control and could result in
serious personal injuries and/or property damage.

FUEL TANK PRECAUTIONS

Before every run, ensure that the fuel tank cap is tightly sealed.
fuel leaks can cause fires or explosions. Also, never transport
or store an R/C model with fuel in the fuel tank. Doing so could
result in personal injuries and/or property damage.

GENERAL FUEL PRECAUTIONS

Glow fuels contain Methanol and Nitro Methane - both highly
flammable and poisonous chemicals. Avoid contact with eyes
and skin. Never use glow fuel indoors - only in well ventilated
areas. Glow fuel emits harmful vapors and can be hazardous to
your health. Read all warning labels and instructions prior to
use. Keep all fuels and chemicals away from children.

Never use glow fuels in any other engine except those designed
for use with glow fuels. Also, never substitute any other type
of fuel in place of glow fuels- especially gasoline. Doing so could
result in explosions and serious personal injuries and/or
property damage.

STORING GLOW FUEL

Do not store glow fuel indoors or where children can easily
access it. Instead, store glow fuel in a safe, well ventilated
place, away from heating devices, open flames, direct sunlight
or batteries. If glow fuel spills, wipe spill immediately to prevent
any fire hazards. Do not store glow fuel in any other container
than that which it came in. Keep glow fuels and any other
dangerous chemicals away from children.

IN CASE OF EMERGENCY

Glow fuels are extremely dangerous when used improperly.
Here are some first aid tips when using glow fuel:

1. If glow fuel is swallowed, induce vomiting and contact a
physician immediately.

2. In case of eye contact, flush eyes thoroughly with warm
(not hot) water and contact a physician immediately.

3. In case of skin contact, wash areas with warm (not hot)
water and soap.




«Parts Size Reference

6122 Body Pin (Medium) > ——
AFvIEY AB52  Dog Bone 6 x 50mm (Black)
& 7278 vl ol € )]
6807  Shock Shaft 3 x 31mm
YavOIv»Ik
AB56  Axle 5 x 32mm Front (Black)
PO (B
6813  Shock Cap 12mm
Y3vDFpuT
AB57  Axle 5 x 38mm Rear (Black)
PO (R
6814  Bladder 10 x 4mm
T755-
AB58&  Diff Shaft (Black)
6819  O-Ring P3 (Red) FIOVPIh (B
YJaIVo-Uvy
6836  Spring 1.55mm (Black)
27U (R A779  Arm Brace (Purple)
P—hTU—2 (=)
93312 Turnbuckle 4-40 x 24mm
B=2INw Db
A783 Ball 4.7x 14mm (Purple)
AO50  Front Spring (Black) 0.8mm R=JL (=T
2TUVT (R
A173 Servo Saver Shaft 4 x 23mm
A183  Pilot Shaft 4 x 15mm
ARg=PE Al
AB0& Clutch Shoe
A185a Steering Joint 48mm D3YFIa=-
STY31VH
A185b Threaded Rod 4-40 x 34mm
T T e——
A24 1M & x 4.
2 B i w ABI3  Clutch Bell 13T
25 9FNI
A280  Flange Shaft 3 x 26mm (Black)
I5VY IR @
A281 Flange Shaft 3 x 42mm (Silver) :[' T ——
ISV I¥I+ W - AB27  Clutch Spring 0.6mm
DSyFRIVIY
A391a  Saver Spring AB30 Gear Shaft 5 x 64mm (Black)
2=-N=2TUVT FPIvIH (R
A834  Pulley Shaft 5 x 70mm (Gray)
T=U—=y»2+ (TJL-)
A391b  Saver Spring 914
_E_”_PZ;U Vv AB38 Fla-nge Iflpe 3x45x55mm
2SI T
A391c  Binder H.S5crew M2.6 x 12mm
NAYRBYEYT RY AB40a ?f,ki?; fT?; -
A430e Ring 10 x 3.5mm
vy AB40b Brake Plate
Ju—FTJUL—-+
A430f TP, Button H. Screw M2 x 10mm

TR IvEVT RY

e




AB&50a

A&50pb

AB&50¢

A8&50d

AB75

A&T77c

A&77d

A878d

A&78e

A890a

A&90b

A&96

A949

BO30

BO46

Diff Bevel Gear 13T
ANJLF—

Diff Bevel Gear 10T
AR F—

Shaft 3 x 22mm (Silver)
DA

Washer M7 x 16 x 0.1mm (Silver)
Dyye—

Exhaust Gasket
IFJ-RALHARTY

Manifold Gasket £10 x 1.5mm
H27w =

Butt. H. Screw M3 x 45mm
ISVIRY

Silicone O-Ring P30
230Uy

Butt. H. Screw M3 x 80mm
FTRRY

Brake Linkage Rod (Black)
Ju=Favk

Brake Arm
Tu—FP—A

Linkage Rod M2 x 28
Uo7—-I0wv Rk

Silicone Tube 12x18x30mm
YYIVFa-TJ

Ball Bearing M5 x 11 x 4mm
NPT

Ball Bearing M10 x 15 x 4mm
RPUVT

Clutch Needle Bearing M5 x 8mm
DSyFZ—=FILNRPUVYT

H?@g

TT"MIHHImaofl

7125

2136

Z224

2242

7244

Z264

7285

Z509

517

7526

7543

7553

Z561

Z567

z578

581

Z593

Z599

7653

Ze84

7694

Z700

Ball Cup
R=IbFvvT

Ball 4-40 Black
m—=IL R

Washer M3 x 8mm (Black)
DyYv—

E-Clip E2 (Silver)
E UVY e

E-Clip E4 (Black)
E UVT R

Pin 2 x 10mm (Silver)

ey

Step Screw M3 x 165mm (Silver)
FTRRFTYTRY

Button Head Screw M3 x 30mm
TN RY

Binder Head Screw M3 x &mm
AR RY

Flat Head Screw M3 x 8mm
YISRY

Cap Head Screw M3 x 10mm
Frvd RY

TP Butt. Head Screw M3 x 12mm
TR RY

TP, Flanged Screw M3 x 10mm
BwEIT I5VI RY

TF. Binder Head Screw M3 x 10mm
NI REBYEYT RY

TF. Binder Head Screw M3 x 15mm
YR BIYEYT RY

TP Flat Head Screw M3 x 12mm
B3 FvEVYT RY

TF. Flat Head Screw M3 x 18mm
Y35 FvEVT RY

Screw Shaft 3 x 27mm
20Ja=vvTk

Screw Shaft 3 x 40mm
AOUa—=vv»I+

Nut M3
Fuk

Flange Lock Nut M4
230IF/40VTv

Washer M5 x 10 x 0.5mm
DyIv—

Set Screw M3 x 3mm
Ly ROJa-

=’



PI t' P .b All parts trees shown 50% actual size. Do not throw away any pieces that
a 5 I c a r 5 you cut from the trees until after the kit is assembled.
TSAFwvwI)IN—Y (5 0 %#BINY12D

6507 x 2

A410 A453 x 2

i e oY 4@
) E " Not used
in this kit
o 6 waLan
r}.

‘
Not used LO//,-ELO in this kit
in this kit

BmRLZN
EBRLEL J—y
N=y
A430 x 2

in this kit
ERAUEL

)
Nn=v s
]

&

AB40 (2 Sets)

&S
00

A471x 2

Not used
in this kit
BERUEL
A

OPTIONAL

ATV3Y

8° Caster
Fp25—




OPEN BAG A

REEAZRBALET,

2136 Ball 4-40 (Black)

R—IL(8)

7553 TP Butt. H. Screw M3x12mm x 2
TREYEIITRY

7599  Screw Shaft 3 x 40mm X2
20Ua—-vvIk

A430a 39T Diff Pulley A x2
F2T-U—-

A430b 39T Diff Pulley B x2
FII-U—

A430e Ring M& x10 x 3.5mm x4
Uy

A430f TP ButtonH, ScrewM2x10 x8&
TR FyEVT RY

=

AB58  Diff Shaft (Black) x4
FIIvYI
I
M
= NS
M
26N

A850a Diff Bevel Gear 13T x4
RRIVFP—

Fi>
A850b Diff Bevel Gear 10T x4
RN FP—

A850¢ Shaft M3 x 22mm (Silver) X2

VeI
&
{
_—

A850d Washer M7 x 15 x 0.1mm x4

Dyyv—
€

7242 E-Clip E2 (Silver) x4

E UYVT @Re

—a——

Start with the #5 Hole. If the belt is
too loose try the #6 to #9 holes.

*EEEEHE DUBICUTTE,

AL FDBEUES
!thk !ms\w&uam
»
Do Not Cut!
* COBAEPSRE
A470 @ <

Note direction of arms!
o *XURP—LADQEITEFR!

AB50b
Aaso%@ =

>
#8500 @™ ass0a
= G —

DIFFERENTIAL ASSEMBLY 2 Zw MMEDET,
AB58

Snap E-Clip onto Diff Shaft.
*FP-—BEANTOGE UV TE
ANTTREL,

! IMPORTANT!!! REE=RY
Apply a light coat of #Z160
grease where you see this tube.

BT U RENITET,




AB48&  Belt 53M 180 (60T) x1
NIL

A914 Main Chassis x1
XA vI—

Note direction of pulley!
o * @DEICTER!

BO30 Ball Bearing 10 x 15 x 4mm  x2 AB4E Medium Size Belt
RPUDT PR D)L =

7578 TP, Flat H. Screw M3 x 12 x4
93 SvEVT RY

A430c 18T Diff Pulley x2 -
7—IJ— i
A430d 18T Diff Pulley Guide x2
T—U— Ak
A444  Spur Gear 44T x1 2578 o
2= FP— o 2 -
AB10a Brake Disk x1 18
Tu—FF 12D mm
Brake Hub x1 ' IMPORTANT!!
TU—FNT [ ] EE " /
Tighten screws to
AB30  Gear Shaft 6 x 64mm x1 1&mm (11/16") width.
FPYYIb * 18 mmIC7ZBHIC
— RIZEHDRAAT
TR Saltme.  SAaTasts .A":— ().
AB40a Brake Cam Shaft Cx1
TU—FNAY%T+
1&mm

Step
![:]ﬁgmﬁrﬂantay.
[] 7264

AB40b Brake Plate x2
TU—%TU—t
// « '
@ ¥ A820 Black
\ =

B022  Ball Bearing 5 x 11 x 4mm x1

NPUDYT
7244 E-Clip E4 (Black) x2
E UYT R
=—
7264  Pin 2x10mm (Silver) x4
ey
7285  Step Screw M3 x 15mm x2 AB10a = f A810b
TRAFVIRY (

H.ﬁ?@%




BO22  Ball Bearing 5 x 11 x 4mm x1
RPUIT

e

Z567  TF Binder H. Screw M3 x 10mm x 1
NAYERYEYT XY

Mzt

Z578 TR Flat H. Screw M3 x 12mm x4
B35 FuEVT R

OPEN BAG B

Attach belt to both pulleys before
screwing assembly to chassis.

¥R EET-U—ICHITH6 1y
ZY v Y—ICROFPBITTEL,

&+
REBZEEABLIT,

A430c 18T Diff Pulley x2
TJ—1)—

A430d 18T Diff Pulley Guide x2
J=U—7J1 K

1 =

A834  Pulley Shaft 5x 70mm x1
T—U—-yvTk

AB47  Belt S3M 162 (54T) x1
N)L+

O

B0O22  Ball Bearing 5 x 11 x 4mm x2

RPUVT

7244 E-Clip E4 (Black) x2
E UYJ R

Z264  Pin 2 x10mm (Silver) x2
e

Z578 TP, Flat H. Screw M3 x 12mm  x 3
¥3 FvEYT RY

—a——

AB47 Small Size Belt
—&HINELWNIL
Attach belt to both pulleys before

screwing assembly to chassis.
* NI FET-U—ICENITHS Iy +
EY v I—ICRDRITTRE.




e

AB57  Axle 5 x 38mm Rear (Black)
PO (R

B0O22  Ball Bearing 5 x 11 x 4mm
RPIIT

O

Z136  Ball 4-40 (Black)
m=)L (B

e

Z578% TP Flat H. Screw M3 x 12mm
¥35 HvEVT Y

AB52  Dog Bone 6 x 50mm (Black)

2LV TI9 T (R

X2

x4

X2

x2

Z578% TP Flat H. Screw M3 x 12mm  x 2

U3 SvEVT XY

 ————]

7593  Screw Shaft 3 x 27Tmm
A0Ua—=vvIk

Hﬁ—w

A471
© ' Use bottom

) hole.

10




v

Z126 Ball 4-40 (Black) x3
= &

A173 Servo Saver Shaft 4 x 23mm  x1
e e o AR vl

A183 Pilot Shaft 4 x 15mm x1
AC ds B R o) o

2136

—

»

A185a Steering Joint 48mm x1
STY31Vhk

AB49  Belt S3M 417 (1397) x1
Nib+

2242  E-Clip E2 (Silver) x1
E UVY 8

-

517 Binder Head Screw M3 x &mm x
NAVERY
o —

_ ammeneneans

7526  Flat Head Screw M3 x 8mm  x2
BIRY

—

AS56  Front Axle 5 x 32mm (Black) x2
PO R

AB838 Flange Pipe 3x4.5x5.5mm x4
AL

BO22  Ball Bearing 5x 11 x 4mm X2
- KPUVT

BO30  Ball Bearing 10 x 15 x 4mm X2
RPIT

2136 Ball 4-40 (Black) x2
m=L R

i

2543  Cap Head Screw M3 x 10mm x4
Frwd Y

H%g

|
=

Slide servo saver through belt before assembly.

Y= —=IENIL FOMICBELTREET,

AB49 Longest Belt Size
z517 —BRENAIL

A185a

Z203




A280 Flange Shaft 3 x 25 (Black) x2
I3V YvIEH

A281 Flange Shaft 3 x 42 (Silver) x2
2509 eI ERD

A779  Arm Brace (Purple) x1
P—=LTU—ZU=T)

7242 E-Clip E2 (Silver) x4
E UYT #iB

Z136  Ball 4-40 (Black) x2
R—=L &R

pns

581 TP. Flat H. Screw M3x18mm x4
YS9 EVIRY

—a——

Jcur
@ DY ELTFN,

(S
!e

A281 ’--\ c
S
7

OFTAR

e

Note direction of arms!
o X¥UYRXP—LDBEICER!

12



AB52  Dog Bone 6 x 50mm (Black) x2
P e /A A

' Note direction of Diff!
[ BEICER !

BO30  Ball Bearing 10 x 15 x 4mm x2
RPUYT

6819  O-Ring P3 (Red) x4
Y1AVO-UVT

2136 Ball 4-40 (Black) X2
m=JL |

Z567 TP Binder H. Screw M3 x 10mm x 2
N VERYEIT RY

7578 TP Flat Head Screw M3 x 12mm x 2
935 IvEVT RY

=y 13




OPEN BHG

KRG C2EBLET,

6807 Shock Shaft 3 x 3lmm x4
Y3wOIvIk

6819  0O-Ring P3 (Red) x&
YUaIvo-uvg

A540  Shock Body 12mm x 45-56  x2

Y3y OMT 1 —

Z242  E-Clip E2 (Silver) x&
E UVT R

Shock Cap 12mm x4
VEPE S )

68614  Bladder 10 x 4mm x4
T55=-

6836  Spring 1.55mm (Black) x4
2TV (B

Z170 Silicone Shock Oil (30 wt.)  x1
Y3y OALI

A

A540

@%_"E%

(Build four)
AEDY3vD"E
EFOZYT,

Insert two O-rings and snap on the cap.

OUVTE2BANET. ‘ N
S

6819

OPTIONAL PARTS

6807

6807 Stainless Steel Shock Shaft x4

YavoIvIk

6618 Shock Pistons (Teflon) x2
FO0VERLVEY

Use masking tape to
protect shock shaft.

*EEBEY YT -
EEONFECA. N\
4(,:\

Screw the ball cup all 3
A471 © of the way onto

the shock shaft.
A471 © RYBHBLIEBET
BORATTEL,
NO BUBBLES!

Move the shaft
up and down to
remove bubbles,
then put on the
bladder and cap.

@ Yo2<DERELY
ZHPHLTRRZ

BNTTRELY,

4x

(Build four)

14

6836 25"

SPRING 1.55mm (Black)




A783  Ball 4.7x14mm (Purple) x& o
Al Oty T AROR

|
w V FRONT o0~ J Use outside hole.
[ ]

JUse lower hole.
REAR P B0 (i
@

e

Y Use inside hole. (=<

® WEIDR W’

OPEN BAG D

|l IMPORTANT!I! S ||

®  \aintenance for the air filter as follows:
(1) Wash with fuel
(2) Squeeze fuel and dirt out

REDZREALET,

A813  Clutch Bell 13T x1 3) Apply light coat of air filter oil
DS wFNI E4; inr;zryt bgack into air filter boot

AB60a Air Cleaner Boot x1 f&f@;é[ﬁ?ﬂ’??; jf;:ié
IP-DI—=F—T—W ZAIDHINTNET,

BNTELCOMBTHNELS

ABGOb Air Cleaner Sponge x1 RoTHEALET.

IP—=DU—F—=2RARIY
| —

Apply a light coat of #2160
grease where you see this tube.

® FIUTUREMIZTY,

BO46  Clutch Needle Bearing M5x8mm  x 1
DS9vF—RIWARPIIT

517 Binder Head Screw M3x8mm x1
NAYERY

PREASSEMBLED

7694 Washer MBx10x05mm  x2 HAYLH s
JyIv—

—ar——n



A877a Manifold A x 1
VIR—=ILE A

A877v Manifold B x 1
VIiR—=ILE B
A877c Gasket 10 x 1.5mm x 1

27w

|

A877d Flanged Screw M3 x 45mm  x 1

ISVIRY

A878a Side Muffler A x 1
Y1 EVIS5—A

A878b Side Muffler B x 1
Y4 EYI5—8

A878e Butt, Head Screw M3x80mm x 1
FTRRY

A878d Silicone O-Ring P30 x 1
YJ3aVo-uvY
Z224  Washer M3 x 8mm (Black)  x1 ' Use removable
DvYr— @ thread lock here.
Z653 Nut M3 x 1
Fy kM3
6154  Nylon Strap 3.6 x 150mm x2

F1OYR+SvT

]

A878¢c Muffler Insert x 1
NIS—1UY—Fk

ﬂ

A875  Exhaust Gasket x 1
EXHZTw +

| FiviPorTANT! JEE=RT

® Make sure the servo is in
neutral prior to installation.

Za—F3ICURREBICLET,

Throttle Servo
20w FILT =R

A949  Silicone Tube 12 x 18 x 30mm  x 1 Receiver

SRS, Transmitter

REH

|

Battery Pack

Z509  Butt. Head Screw M3x30mm x 2
= NyFU—=NvD

FRRY

(

- e———

7526  Flat Head Screw M3 x 8mm x4
YISRY

Steering Servo
RAFPUITH—R

|

Make sure the servo size is as shown.

7569 TP Binder H. Screw M3 x 15mm x 1 25 PYUYTY—Mid FROTHEDIMEERELT Receiver
NAYVE SvEYT R @ T\, §'_6mw£;zcr E
G N i v
» 46~51mm 1 yFEANET.,
Z578  TP.Flat Head Screw M3 x12 x1
H589EVIRY P @ d
0] O

A=y 16



A185b Threaded Rod 4-40 x 34mm  x1
28w

2125 Ball Cup x2
R=IbFvvT

i

2136 Ball 4-40 (Black) x1
=L (R

A391a Saver Spring x1
T-N=2TUvY
P

A391c  Binder H.Screw M2.6 x 12mm x 1
NAVEIvEYT RY

7224  Washer M3 x 8mm x1
Dy¥v—

P

Z561 TF. Flanged Screw M3x10mm  x 7
ByEVT I5VI RY

RPN
O—r—xf—

L Appro%mately A

Note direction!
o X@EICFER!

Steering Servo
2FPUYTY—R

A391 © AIRTRONICS / HPI

(23) SANWA /KO /JR
)

A391 @ HITEC Nr7vo

(24)

A391 ® FUTABA J&n

(25)

6163  Servo Tape 20 x 100mm x1
Y—m7—7

e

7569  TF. Binder H. Screw M3 x 15mm x 2
NAVEBYEYT RY

A

’@ 7224

A391c For FUTABA 25/

as shown.

|

Make sure the servo size is

TECDOTEDE ERLET,

More than
28mm.
28mmiM Lt

Receiver
ZEW

Receiver Switch
(Included with Transmitter)
SEMBRAT vF
"ON" should be in front!!
* 24w FISONRIZRICLTREL,

17

Switch
Plug
21w F




6154  Nylon Strap 3.5 x 150mm x2
FA1OYRFSvT

6228  Nylon Strap 2 x 2560mm x1
FTAOYR+SvT

! Hold using nylon strap.

z567

7567 TP Binder H. Screw M3 x 10mm x1 .
NAYVEHyEYT RY Receiver battery pack.

2EMBNNYTU—

Z569 TP Binder H. Screw M3 x 15mm x 4
NAYREIvEVT R

Z578  TP.Flat H. Screw M3 x 12mm x 2
BSIvEIITIRY

Wrap receiver pack wires around
nylon strap for safety.

ROBI— FRZQEBDICTFH UL
RICTIOYRESvT (6154) TEE
HTHREFT.

Holder for antenna wire.

Z567 TP Binder H, Screw M3 x 10mm x 3
NAVEHYEVT RY

NAYRIvEYT XY

T 7569
Z569 TP Binder H, Screw M3 x 15mm x1 E 2567% §Z567

A481 @

M 18




A800  Fuel Tank Set x1
ARV DEY

AB65  Fuel Line 2 x 4 x 330mm x1
YYIVFa-J

Z567 TP Binder H. Screw M3 x 10mm x 2
NIV EIYEIT RY

AO50  Front Spring 0.8mm x1

2TIVT

A391b  Saver Spring D14
2=NN=2TI2T

e

A391c  Binder H.Screw M2.6 x 12mm
NAYREBDEYT RY

f )
ABIOb Brake Arm
TU—FP—1

g —

A896 Linkage Rod M2 x 28mm
UV7-90vk

O

Z224

x1

Washer M3 x 8mm x1

DyYv—

2865

>
@

Attach fuel lines to carb and
muffler as shown below.
TEORICMOIGIET,

From bottom
of fuel tank.

SVOOTRD
Fa-—-TEEM

70mm (for exhaust to fuel tank return) $25-&£5Y0EDEIDICEALET.

150mm (For fuel tank to carb) 5y e+ v 7EDR<DICEBLETY.

For FUTABA D5/

A591cg

7224 @

A391 @ AIRTRONICS / HPI

(23) SANWA /KO /JR A391 @
)

A391 @ HITEC NFvo A391b

(24) \

A391 @ FUTABA 25/%

(25)

@

561 TPBut.H.Flanged Screw M3x10x 1
BvEVT 25V RY

Z"’;OO Set Screw M3 x 3mm x1
2y t20Ua—-

Make sure the servo is in
' neutral prior to installation.
® —a1—FSIVICURRRET
$HITET.

O
O

o\
[T
&P

{ad>

72561

L

N

Use removable
thread lock here.

A890a Brake Linkage Rod
Ju—F0vE

H-%:@%

19




= 4
Z264  Pin 2x10mm (Silver) x4 x
| .
(Build four)

E5283D
o HAHIITEY, Ru b:lrv;%;egn;ent i Insert foam into tires.
= T . (YF-RRYYESPICANZT.

Z684  Flange Lock Nut M4 x4
235vIFr10VFv b
Radial Tire x4
SIPNI1P
Wheel x4
1=
Inner foam x4

A IFT=2ARYY

| Check pattern of treads.
o /\I—VDPEITER

Apply super glue to tire
@ Where it touches wheel.

1 vERA —JLOMIC
HHRBHERLUAHEY,

Y

V4 oA
&

2)

A\Y

v

%
S

7
W

i\

@

Z569 TP Binder H. Screw M3 x 15mm x 2
AR IYEYT RY

H?@%



2150  Antenna Pipe and Cap Set x1
PITFTINAT Frwd

6122 Body Pin (Medium)
2FvTEY

VERY IMPORTANT!!!

Nitro engines must have good air circulation!

Cut the windows out to let cooling air inside the car.
@ BRE®HIFET.

C’V/T\ —— - V Use a 200mm Body. 200MMIZ/RT 1 —fERLTREL),
x&

Cut out Windows Antenna hole
for cooling. F2FIN Make 13/64" holes (5mm).
*IVIYEBOT R, RF1=VIYF5MM R
See "Painting Tips" sheet B;‘;r?%ﬂﬁnw 3
for complete painting Make 1/4" holes (6mm).
instructions. KF1—I9VFEMM R -

T 1 DBOIF
RA Y . TH—IVISHIESER)

| Make 1/2" hole (12mm).
. e VIS-HOI12MM R
Install body pins under body

at desired height. -
Install body and secure with &
body pins.

BFHCEOETRT r —DBSZW/BLIT.

A=y 21




b

93312  Turnbuckle 4-40 x 24mm

=Ny D

2125 Ball Cup
R=bF vy

H?@éﬂ%

V OPTIONAL SETUP

x 12

=
W\

S
7

Using Turnbuckles.
5=y D)

RIX
(—i——

14 mm

(Build Six )
&\

93312
7960
2125
Change
A
” ."'\
~b5 SR
@\" QQ @\' )
é\\ 5w Q/-/
== B ZERT ==
(e — | =
=

W T R4

Normal Steering
QALK

N\ 2E—FI3—2@&)

o % /
UPRIGHT SET
YT eI STOCK 10° OPTIONAL 8°
J—=~Iu ATv3Y
A4610 A461© A4610 A4610
R 10 L10 RS& L8
o .

(FOZANI-2@E)

= =) Quick Steering
1%{1 D192




IVIVIRIEHIERBT Y
FUTTREL.

THROTTLE LINKAGE SET-UP s0stnusr-—ses vy VEEHHER

SETTING NEUTRAL Za-tk3utzyhk7PyT

WITH ENGINE OFF: 1 XEMDR1 v FEONICLET.

1. Turn on transmitter. 2 2{EMDR 1 vFZON [CUET,

2. Turn on receiver. 3.20v LD 1 AZEPIMIIEIC

3. Center throttle trims. UTREZT.

4. Adju5t050 there is a 4. FpTLI—0ON 1 mMmICES
1mm carb opening. ﬁ[:@ EWRELET.

5. Adjust @ so carburetor never closes
more than imm.

6. Adjust (@ so brake does not drag
at neutral. You should be able to
push the car about 5 feet. If the
brake drags at neutral you will melt
the clutch.

NEUTRAL
POSITION.
=~ a— SOl

' No brake drag at neutral.
—a— S TRTILU—F1F
® LHSEEICLET.

SETTING FULL THROTTLE 2/LROvw bibzy R77x

WITH ENGINE OFF: 2REBOEY H

1. Pull full throttle. 1.20v RV U H—Z2Ru&EIC

2. Make sure carburetor is open. LET.

2 v TLH—DONSBICRBDE OPEN —-@
R LET. B<OZE®EBLET.
O
= o E FULL THROTTLE
5 POSITION.
ervo movement | i) SEOME

at full throttle. RUAS =
HY-m+~O0—-2 )
mAIE

SETTING FULL BRAKE JUL—FtvytPvT

WITH ENGINE OFF: TU—FHOLY
1. Push trigger to full brake position. 1.20v FLRUH—-BETL—F0EBIC
2. Make sure brake works. L&Y,
2. BEFTRUTHT, TJU—FO<
FEERLET.

FULL BRAKE
POSITION.
AVEE Jplin -

Servo movement
at full brake.

Y—R2+0—2
BXuE

Linkage movement
at full brake.

Brake adjustment dial.
TU—FBBIIPI

' No brake drag at neutral.
=1 RS TRIL—F1F
® LHSEEICLET.

H% 23




«Starting For The First Time. t>vyzs-+

Let's get ready! First, read the instructions
for your radio completely. If you lose control

TURN ON RADIO. &RDANT

1. Switch on transmitter.

due to radio problems it will damage the car and 2. Switch on recelver. Step
motor. Install fresh batteries in transmitter and 3. Make sure servos function properly. m *
receiver pack. Extend radio and receiver antennas. 4. Check the range of radio by
FT (TUIVEE) B walking away from car. :J’:_’:{:n
EEN, SEROBETPYTFTEBEL. 21 yFEANTTREL, 1. XEWEONICLET, transmitter
F2TLY— PA FUVIRE (RO-ONE®) IC2>TNSD 2. SEWEONICLET., first! Turn on transmitter first, then receiver.
WMRBUTFEL, 3.0 TLY—BDPA R EEREONIC SEWMEONICLET,
U REBICIE S TH LEY.
SOWBLT FEL.
Let's fill up the fuel tank. Make sure you buy FUEL FILLING.

good quality fuel designed specifically for R/C cars.
Low priced fuel has less lubrication and less cooling
abllity. New engines are the easiest to damage from
low quality fuell

BHIY I VERRBBEIBHAB TSN,
T FILOREBEEROMDIE LM TTEN,

NOTE:

Never use fuel near a heat source or near
open flames!

BIESINEDRNDT, REDHITOREZEBHTD
BB IBRTTEL.

1. Fill tank with high quality R/C car glow fuel.
2. Close cap securely after filling.

Make sure that the
throttle valve is in
the neutral position!

*EPTUI—DPA UV

RBICZ>TNDOHERLT
T&EL.

#3)8
1.1 5~3 0% BEQTO-IVI Y EFAMPNECHERTE,
2. MBIV ODF v v T EEE > TN SHEELUTTEL.

It's time to force the fuel through the fuel lines

to the carburetor. Watch the bubbles in the fuel
tubing while pushing the primer button to see when
the fuel reaches the carburetor.

NOTE:

Do not over-prime
the carb. Doing so will
flood the carburetor!

MEDADBESTEA—/N—-F 3D
ERD, TYIVNBBUEE A,

PRIMING CARB.

1. Push fuel primer button

until fuel reaches throttle inlet.

2. Press button two more times to allow
fuel to enter throttle valve.

F3-7
1. Fa—-OROVEHREBULEY,
2. BEDF 2 TUS—-DAVOITEZL E5HE 1 ~2@RIVEBLUTTREL.

Raise the car so that wheels are not touching the
ground. Attach glow plug heater and pull recoll
starter several times quickly. Don't pull the cord
all of the way out!

ZEMOR0Y ML FUAZEIIVELETTREFZTE, TVIUN
WBMLOIBEDET,

NOTE:

High RPM during the break-in period

and/or pulling the recoil starter cord beyond
40cm can damage the engine.
TWRI—F—DI—FIE, 4 0cmUESIEFTEHIRT D
BETEOTTOTTIE TS -

STARTING ENGINE. T>Y>niss)

1. Attach glow plug heater.

2. Pull recoil starter using quick, short strokes.

3. Open throttle valve halfway.

1. 7-25—-2—-FEISTICOBEFT.

2, JWR9—-5-%51EET,

3. 20y FVEPE LT TERERESEET. '
]

NOTE:

Make sure there are no obstructions
blocking the muffier, air cleaner, or rotating
parts (spur gear, clutch bell, etc.).

Don't pull more
than 10",

If there is too much fuel inside the cylinder the
engine will not start; this is called "over-primed".
To fix this problem, follow these instructions.

NOTE: Make sure that the opening to the cylinder
is pointed away from you or anyone else. Be careful,
fuel will spray out from the cylinder!

IVIVDPCMBESDCHBELES, TVIVDNRY—F
LEBA. ThEA—/N—F3—DESNET. ROFIET.
A-=N—Fa—-DEBELIY,

EE | BOOACRRODDSRVRICEENMI TH ST
TEL, BED, YUIVT-AY FHOSREELEZTOTEZR
FIIBENTTIEN,

OVER-PRIMED. #—/\—F3—2 @~ crunon

Be careful
1. Remove glow plug from the of fuel
engine using a glow plug wrench. spraying
2. Pull recoil starter until all of the eub.of
fuel is removed from the cylinder. shacylindarl
Wipe any fuel spills immediately. IVIVANS
Avoid contact with skin or eyes. AEHIMRIC

1.F50LYFTISTERTUET. SEDDTFEL.

2. TR —F =&Y ) UT Ay FOSRBNEREDET
QENSIEFT, REHCMBIEY ICHENTHNTTEL,
RRICHBIDDDSBVRICHIEBL TR

We recommend driving the car until the tank is empty.

Here are two other ways to stop the engine:
1. Cover air cleaner intake with your finger.
2. Stop fuel supply by pinching the fuel lines.

NOTE: Be careful when stopping engine! Do not touch
engine, or muffler, they may be very hot.

IVIVEEDBEE> ITP-D)—F—&/U, FvTLF—-DR0OY

FILBBESENTTE.

—ar——n

STOPPING ENGINE. T>Y>nitwhrs

1. Run until fuel is depleted.
OR
2. Restrict airflow to and from engine.

1.IP—-D)—F—EBTRELY,

To stop engine
cover air cleaner
to restrict intake.
IP=DU—=F—%
BTEL,
*BHMADTINT
FREEUTTS,

24



ENGINE BREAK-IN AND TUNING zvvvorr—o+vems

BREAK-IN THE NEW ENGINE BEFORE DRIVING THE CARI

Perform the following static break-in to prevent damage to your new engine.
1. Choose a well ventilated outdoor area free from dust and set the car on
top of a box so that all the wheels are off the ground.
2. Fill fuel tank and start engine (see page 23).
3. Let engine idle until it runs out of fuel. When the engine stops, allow it to
cool then repeat step #2 one more time.
4. Fill fuel tank and run the car slowly, checking that the steering and T
throttle work correctly. Stay in the low and midrange speeds.
NEVER use full throttle during break-in. Repeat this process for
3 to 4 tanks, allowing engine to cool down before refueling. l

IVIVDTL—D1Y (5 UEiD

IVIVOMITICONTIE, BN TYIYVRCH—ERUESED Keep the wheels off the ground during static break-in!
ZHIC" ZRATTRSL, CTTIER TYIVIEEMEOMEBIC DN TRULET, *EEY A PHT %b\f.’:ﬁﬁl:&%&:‘ﬂ::’g:‘l:‘.!ﬁ'(?éb\.
1 EES P BOVEREBICEBLSICACRETIVYVERBEE, 71 RUYIRET. *¥IN20Y FUCUBNTFREN. IYIYIRETSBNIBOET.

MBIz 29V ORTY IV EBLTTRE.
2 RICWo>KDEEFTUBLSHEE 3HVDD, TU—D1 VEFTNET.

even at full throttle. If there is no smoke, the
engine is set too lean, and could easily be

. damaged. During break-in, it is normal for
fuel to spit out of the exhaust pipe.

' The engine should always emit blue smoke,

$A) Needle valve starting position: $B) Low top end, slow response:
urn clockwise until it stops (closed) . urn 2 clicks clockwise (close).

Turn counterclockwise 3 turns (open). Continue 2 clicks at a time until

T RJUEEME response is sharp and speeds are higher.
—FICHDBALRENS 3 BEONENEENETT., A= KELIENE

*HRAEICIE, 3EEOUETEY FSNTNWETY, 2 IVTEBMDAATNERT,

* AN, SR, EEICK o THENNUEBRNBVET.

ldle adjuster screw.
PARUVTHBRY

' Adjust so idle does not
H slow down when brakes
are applied. Use
removable thread Im
prevent screw from vibrating out.

$C) Rough at full throttle: $D) Ad_,usting idle:

urn 1/4 counterclockwise (open). urning clockwise increases idle RPM.

Continue 1/4 turn at a time until full throttle Counterclockwise decreases RPM.
is smooth and responsive. P RS TEERS
Pk *=— ELOMENRN > THSH TR,

*BICOT E@RLAD, ECOT BRI FADET,
TUNING AFTER BREAK-IN.

1. Set needle valve to starting position (A).
2. Fill fuel tank and start engine (see page 23).
3. Run car to test the throttle response.
4. If throttle response is sluggish and top speeds are slow, close needle valve in graduations (B).
If response is good, but at top speed the engine runs rough, open needle valve (C).
8. After needle valve tuning is complete, adjust the idle screw (D) until idle is smooth,
NOTE: The engine should always emit blue exhaust smoke. If there is no smoke, the engine is too lean and could easily be damaged.

BEDERZEEZCEE. ——FILTHEEBLET. RE-FZETEVER. Z—FIL/NILTZEN2~3 I9F DAL TNEET,

FLEIWAODY FILTEFDZSICEDHEIE. ZCBLTN>TTREL,

TR —HICHEDAARREDS 2 DBEOUEBIOHDAHTIE, TYIVHRRTIBNOFTOET, HEGEICIE. 3QEOHUETEY
ESNTHEY, BOEREEXCVER P U Y TRERIICKVBELET. P+ RUYITRBTIVIVNEF>TUEIBR RIEGICAUL TS0,
EIC@YEQ@EIHLEND, EICBTEQENTHVET,

M 25




High Performance Option Parts
ATV 3aVIN=Y

1634 CARBURETOR A1l SUPER SHOCKS 45-56mm A169  PILOT SHAFT 4 x 15mm ALUMINUM
FrILH— 2=I=yayoewvhk P/ A0y V2T -
(COMPLETE) (5.5mm)

—
. ' : =4
i T
A209  SWAY BAR SET A218  REAR SHOCK MOUNT SET A261 STAINLESS STEEL HINGE PIN SET
2FES1 Y-ty k UP 3w DRF-T5I 71+ ZFYURYRAY 9Dty b

(GRAPHITE)

AB13 FRQNT RS54 UNIV\ERQAL DOGBONES WIDE A814 CLUTCH BELL 14T AB44 FIBER BRAKE DISK
AZN=YWRA YTV 9T + D5 9FNIL IPAN=TU—FF 12D
AB14 REAR RS4 UNIVERSAL DOGBONES WIDE A815  CLUTCH BELL 15T
AZN—YLRA VTV T+ DSvFNIL

Requires engine mount.
' (A8G3, A915, A920)
® TYYYRIY FNE

A=y 26




A903  NITRO RS4 SUPER CHASSIS 70765
T FORSAX A 2% 2 —70755
Requires engine mount.

' (A863, A915, A920)
® TYYYVOY B

A905 39T BALL DIFF SET A907 GEAR BRACE SET A915  HEAT SINK ENGINE MOUNT 20mm
R=ILF2€Y + FrPIL-REY SP.IVIUIIU
FOR PULL STARTER

A920 HEAT SINK ENGINE MOUNT 15mm
O—=/\1 FSPTYIUVIY
FOR NON-PULL STARTER
e JIMILELIVIVA

& de%
W ¢ &/

A910 2 SPEED TRANSMISSION A959 39T SUPER FRONT ONE-WAY DIFF A925 PULLSTARTER

22E—-Fey 20VR2Y0z147 IRy LIGHTWEIGHT FLYWHEEL (40mm)
SP D341 R =L

A926 NON-PULL STARTER
LIGHTWEIGHT FLYWHEEL (32mm)
SP IS5 —IL
FOR NON-PULL STARTER
e VITIWELIVY VA

A928  OIL CATCH A970 TUNED PIPE & EXHAUST HEADER SET A935 REAR BRACE GRAPHITE SET
AL FrvF FaA-—YEVIS—/EXRIh—ILEY IS57P4 RUVPIL—-REY +

—a—e 27



«Troubleshooting Guide

PROBLEM

ENGINE DOES NOT START.

CAUSE

Fuel tank is empty or throttle valve is not primed.

SOLUTION

Fill fuel tank with fuel and prime throttle.

Bad glow plug or dead plug booster battery.

Replace glow plug and recharge or replace battery.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Engine is flooded due to over-priming.

Remove glow plug and discharge fuel. Also test glow
plug- replace if defective.

Throttle valve not adjusted properly.

Set idle and needle valve to standard starting position.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

ENGINE STARTS BUT
THEN STALLS.

Fuel tank is empty.

Fill fuel tank with fuel.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Throttle valve not adjusted properly.

Re-adjust idle and needle valve to 2-1/2 turn out.

Engine is overheated.

Allow engine to thoroughly cool down and open needle
valve 2 to 3 clicks.

BAD REACTION AND
RESPONSE FROM ENGINE.

Throttle valve not adjusted properly.

Re-adjust needle valve to 2-1/2 turn out.

Low fuel pressure from muffier.

Properly install pressure line from muffler to fuel tank.

CAR IS HARD TO CONTROL.

Weak transmitter and/or receiver batteries.

Recharge or replace batteries.

Low reception from radio antennas.

Fully extend transmitter and receiver antennas.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

MELTED CLUTCH SHOE.

Brake is dragging during running.

Set brake so car rolls freely at neutral throttle.

IVIVDDDEIEN

WBDAS TG, MEDNTYIVETETOERN.

NBJIBREBULA

MEIVDICHBEAN, TYIVETRYEZED, (Fa3—)

T3TMINTIND. TS5 Tc— HREEMDE> TS,

T372%HT3. BUEZRRICZIRTS.

WD 1)L —DEESX > TS,
RiE ITPDU—F—, ¥ITS5—ADEN

BB 1LY — Dk, ZRET D, TPI)—TF—,
VI S—ADFF

A—N—F3—0 (F3—DODLITE)

TSTERVIY Y YROMBEZICLTHSBRY—F
TSTMINTNVRNDEBF T v D

Fr I -DRERRE

Z=RIWINIVT, PA R TREBRIETOREENEICRY

Y—RU T - IDWERRE

Y—MRZZa—-hFSLICLTHS, BEU VT -IZ0DET

ITVIVRHHBD
I<ICIEFE D,

RIS > D ICHSINTA > TLVEW

MBSV DICRBEAND

WMBFa—T, IPOU-F— ITS5-ADEN

BNRIZ, BF > TV SEDDOMRER

20w FILNIVT ORBERE

20w FILINILTRUPA Bib. Z—RILO#HE

IVIIOA-NR—-E—k

IVIVNRABDERF>THSI—FILE2~3EHITE
25—k

IVIINSELKRELD SN

20w BIVINIVT Z—= FILNIVT ORERR

TRV T EROBRENEICEUTOSBRAY -+

NIS-D6DTL v e —MENMES

BRIV IODEDTUy Y v—Fa—THBehEDBEN DT
3D ? Fa—TCAROFENTHEND

RiEH. BEMD/NNYT-FE

Ny TU—DRBRRISFES

EHRUNES DEHITL) BROSEREDEZL REMRUSEROPYFTERSICHIET
Y= T —=IDRERR Y—mMEZa2—F3SICUTOSHELEL
— N . P— N Za—k35) (PAEUYD) ORETTL—F1F
DSVFHIFTUED EFPTU—FDMNVEZFICE ST, B OB WEY 5,

e

28




015 _ ENGINE PARTS

1662

— 1615

Complete
Engine

1682

1694
COMPLETE
CARBURETOR
PREASSEMBLED End of clutch shoe points
s to the right.
#HIIEH Springs attach as shown.
Zp *DEICEE,
D59 FYa—-ERTIITR

: ! BORICEDFEY,
A249 BallM2x3.8x45mm x1 AB0& Clutch Shoe x2

R—Jb D3yFYa—
AB05  Pilot Shaft M5 x1 A827  Clutch Spring x2

AG (= AR vl o DSvFRTIVIT

1615 NITRO STAR 15FE ENGINE 120.00 16864 HEAT SINK HEAD (DIE CAST/15) 12.00

1657 COVER PLATE (PULL STARTER) 7.00 1691 CARBURETOR (MAIN BODY) SILVER W/O IDLE SCREW 31.00

1662 SCREW SET (&PCS) 4.00 1694 CARBURETOR (COMPLETE/4.6mm/12E/15FE) 49.00

1663  GASKET SET 3.00 1697 THROTTLE ARM SET 3.00

1664  CRANK SHAFT BEARING (FRONT) 11.00 1705 GLOW PLUG 7.00

1665  CRANK SHAFT BEARING (REAR) 11.00 1710 CONNECTING ROD (12E/15FE) 14.00

1667 SCREW SET (2PCS/CARBURETOR) 2.00 171 CRANK SHAFT (PULL STARTER 12E/15FE) 41.00

1668  PULL STARTER (NO ONE-WAY BEARING) 186.00 1712 ROTOR SET 4mm (12E/15FE) 14.00

1669  ONE-WAY BEARING 18.00 1716 CYLINDER AND PISTON SET (NITRO STAR 15E) 48.00

1670 STARTING SHAFT 5.50 177 PISTON PIN (NITRO STAR 15E) 4.00

1671 SCREW SET (4PCS/PULL STARTER) 2.00 1718 CRANK CASE (NITRO STAR 15FE ) 27.00

1675 ADJUST SCREW SET (WITH SPRING) 2,80

1678  NEEDLE VALVE (COMPLETE) 16.00 OPTION PARTS

1679 NEEDLE WITH O-RING 8.00

1680  NEEDLE VALVE WITH HOLDER 8.00 1634 CARBURETOR (COMPLETE/5.5mm) 53.00

1681 SPRING FOR NEEDLE VALVE 2.00

16862  CARBURETOR GASKET SET (4 PCS) 250

ﬁfeﬂ% 29



6813 @
eo14

4TI )
@, o a 2242

A770
SPORT SHOCK SET

7 AM—Yyavoty b
54% &819
%9

AB40
&807

A4 Q{/(Z‘,ﬁ
A4T1 Y

2
... :@@

A4T1

72064
TURNBUCKLE SET

67 &  A783 7136 ﬂ A185 = hoon
2684 U 72543 AS58 @ MSO g
o4 § "”50 2136
@ &i:‘ Af20 (( l/@@ - g;uas

e ABSO  ,pen
B022 @ D {c ey
aczo B BO30 \
7543 ! Mo
g AB52
2136
?
2242
A4TI
eme\
S
™
6507 Sty 6122
6507

= 30



SIDE MUFFLER,
MANIFOLD SET
Y1 ERI5—,
RIh—ILERY b




PHRTS LIST

Part #

1615
1705
3698
3713
5130
6122
6154
6163
6228
6507
6807
6813
6814
6819
6836
93312
AO50
A173
A183
A185
A249
A280
A281

A391
A410
A430

A453
A461
A470
A4T71
A482
AB40
AB52
AB56
AB57
AB58
A779
A783
A800
AB05
AB08
AB10
AB13
AB27
A830
AB34
AB38
AB40
AB4T7
A4S
AB49
AB50
ABGO
AB65
A875
ABT7
AB78
ABB4
A890
AB96
A914

B0O22
B0O30
B0O46
2125
2136
Z150
Z160
2170
Z224
Z242
7244
2264
Z285

517
7526

Qry

B T T Nl N N ¢ e . Tt N N N I S R R N I e N T IE I NI L N I I N G N N N e RS I L

Name

NITRO STAR 15FE ENGINE

GLOW PLUG

SUPER STAR WHEEL 26mm GRAY
MESH WHEEL 26mm GRAY

SUPER RADIAL TIRES (STANDARD WIDTH)
BODY PIN (M)

NYLON STRAP (3.5x150mm/BLACK/10pcs)
SERYO TAPE 20x100mm (5pcs)

NYLON REUSABLE BATTERY STRAP
BODY POST (4-40 or 3mm)

SHOCK SHAFT 3x31mm

SHOCK CAP 12mm

BLADDER 10x4mm

SILICONE O-RING P-3 (RED)

SHOCK SPRING 13x29x1.55mm (BLACK)
TURNBUCKLE 4-40x24mm

FRONT SPRING 0.8mm

SERYO SAVER SHAFT 4x23mm

PILOT SHAFT 4x15mm

STEERING JOINT SET

BALL M2x3.8x4.5mm

FLANGE SHAFT SET 3x25mm, 3x30mm
FLANGE SHAFT SET 3x36mm, 3x42mm
FRONT BULKHEAD SET

SERYO SAVER SET (RTR NITRO R54)
RS54 WIDE BUMPER SET

DIFF PULLEY SET (39T)

SPUR GEAR 44T

SUSPENSION ARM SET (RTR NITRO RS4)
UPRIGHT SET (8, 10 DEGREE CASTER)
REAR BULKHEAD SET

SHOCK PARTS SET (RTR NITRO RS4)
UPPER DECK SET (RTR NITRO R54)

HPI SPORTS SHOCK BODY (45-56mm)
DOGBONE 6x50mm BLACK

AXLE Bx32mm

AXLE 5x38mm

DIFF SHAFT

ARM BRACE SET PURPLE

BALL 4.7x14mm (PURPLE ANODIZED)
GAS TANK SET

PILOT SHAFT M5

CLUTCH SHOE

BRAKE DISK SET

CLUTCH BELL 13T

CLUTCH SPRING 0.7mm

GEAR SHAFT 5x64mm

PULLEY SHAFT 5x70mm GRAY
FLANGE PIPE 3x4.5x5.5mm

BRAKE PLATE SET

BELT S3M 162 (54T) 5.5mm

BELT S3M 180 (60T) 5.5mm

BELT S3M 417 (139T) 5.5mm

DIFF BEVEL GEAR SET

AIR CLEANER SET

SILICONE TUBE 2x4x330mm (FUEL LINE)
EXHAUST GASKET

EXHAUST MANIFOLD (RTR NITRO RS4)
SIDE MUFFLER SET

FLYWHEEL (CAST)

LINKAGE SET

THROTTLE LINKAGE SET (RTR NITRO RS4)
HEAVY-DUTY MAIN CHASSIS (PURPLE)
SILICONE EXHAUST COUPLING 12x18x30mm
BALL BEARING 5x11x4mm ZZ

BALL BEARING 10x15x4mm ZZ

CLUTCH NEEDLE BEARING 5x8mm
BALL CUP

BALL END 4-40 (BLACK)

ANTENNA PIPE SET

GREASE

SILICONE OIL #300

WASHER M3 x 8mm

E CLIP E2mm

E CLIP E4mm

PIN 2x10mm

STEP SCREW M3x15mm

BUTTON HEAD SCREW M3x30mm
BINDER HEAD SCREW M3x8&mm

FLAT HEAD SCREW M3x8&mm

Retail Price
120.00

Part # QTY
543 ©
553 ©
2561 (2]
z567 10
569 10
z57% 10
Z581 10
Z593 4
Z599 4
653 ©
684 4
694 10
Z700 &
Z901 1
2903 1
2950 1
z960 1

72064
A770
AB69
BO41

1
1
1
1

Name Retail Price
CAP HEAD SCREW M3x10mm 1.50
TP. BUTTON HEAD SCREW M3x12mm 2.00
TP. FLANGED SCREW M3x10mm 2.00
TP. BINDER HEAD SCREW M3x10mm 1.00
TP. BINDER HEAD SCREW M3x15mm 1.00
TP. FLAT HEAD SCREW M3x12mm 1.00
TP. FLAT HEAD SCREW M3x1&mm 1.00
SCREW SHAFT 3x27mm 250
SCREW SHAFT 3x40mm 2.50
NUT M3 1.00
FLANGE LOCK NUT M4 2.50
WASHER M5x10x0.5mm 1.00
SET SCREW M3x3mm 2.00
ALLEN WRENCH 1.5mm 1.00
ALLEN WRENCH 2.5mm 1.00
CROSS WRENCH (SMALL) 2.00
TURNBUCKLE WRENCH 2.00

TURNBUCKLE SET (NITRO RS4 2/NITRO RTR) 12.00
HPI SPORT SHOCK SET (45-56mm) 18.00
SIDE MUFFLER, MANIFOLD SET (RTR NITRO R54) 22.00
NITRO RS4 BALL BEARING SET 59,99

Option Parts

1600
1605
1610

1634

1
1

- ) =t ettt st 2 DN - - - QNN NNDNNNDNNDNDNNDNDNDN N == = -

NN = - -

1

1
1
1
1

1

NITRO STAR 1655 (Use with A863 or A915 Engine Mount) 220.00

NITRO STAR 15 (Use with A863 or A915 Engine Mount) 135.00

NITRO STAR 156SC (SLIDE CARB, NO PULL STARTER) 220.00
(Use with AB&9/ABG3 or A915)

CARBURETOR (COMPLETE) (5.5mm) 53.00

HEAT SINK HEAD FOR NITRO STAR 15 PURPLE 45,00

NITRO STAR PRO 12R SC (Use with ABB9/ABE3 or A915) 240.00

RACING SLICK BELTED TIRE 26mm 1.00
(B15-40 / will need 4676 Inner Foam)
X-PATTERN RADIAL TIRE (Pro Compound) 14.00
X-PATTERN RADIAL BELTED TIRE (Pro Compound) 16.50
PRO MOLDED INNER FOAM 26mm (BLACK/SOFT) 5.00
PRO MOLDED INNER FOAM 26mm (BLUE/HARD) 5.00
INNER FOAM 26mm (MEDIUM) 2.50
SHOCK SPRING 13x29x1.4mm (WHITE) Soft 450
SHOCK SPRING 13x29x1.45mm (YELLOW) 4.50
SHOCK SPRING 13x29x1.5mm (RED) 450
SHOCK SPRING 13x29x1.6mm (GREEN) 4.50
SHOCK SPRING 13x29x1.65mm (BLUE) 4.50
SHOCK SPRING 13x29x1.7mm (PURPLE) Firm 4.50
SUPER SHOCKS 45-56mm 32.00
ALUMINUM PILOT SHAFT 6.00
(Use With BO17 Ball Bearings Only)
SWAY BAR SET (NITRO RS54 NARROW / WIDE) 21.00
REAR SHOCK MOUNT SET (WOVEN GRAPHITE) 18.00
STAINLESS STEEL HINGE PIN SET 17.00
UNIVERSAL DOGBONES (FRONT / WIDE) 34.00
UNIVERSAL DOGBONES (REAR / WIDE) 34.00
FRONT SHOCK TOWER (WOVEN GRAPHITE) 10.00
COLLET 7x6mm (Use with A925 or A926) 2.00
CLUTCH BELL 14T (Use with A915, Z517, Z543) 7.00
CLUTCH BELL 15T (Use with A915, Z517, Z543) 7.00
2 SPEED SECOND GEAR SET (39/18 TOOTH) 13.00
2 SPEED SECOND GEAR SET (37/20 TOOTH) 13.00
FIBER BRAKE DISK 14.00
ENGINE MOUNT (HPI, 05) 4,00
NITRO RS54 SUPER CHASSIS 70765 95.00
(Use with A915, Z517, Z543)
39T BALL DIFFERENTIAL SET 35.00
GEAR BRACE SET 34,00
2 SPEED TRANSMISSION For Nitro RS4 69.00
HEAT SINK ENGINE MOUNT 20mm For Pull Start 45.00
HEAT SINK ENGINE MOUNT 15mm For Non-Pull Start 45,00
(Use with A926 Fly wheel 32mm)
LIGHT WEIGHT FLYWHEEL 40mm For Pull Start 20.00
(Use With A804 Collet)
LIGHT WEIGHT FLYWHEEL 32mm For Non-Pull Start 18.00
(Use With A804 Collet and A920 Engine Mount)
OIL CATCH FOR NITRO STAR ENGINES 17.00
NITRO RS4 REAR BRACE GRAPHITE SET 10.00
SUPER FRONT ONE-WAY DIFFERENTIAL 39T 49.00
BELT TENSIONER FRONT (NITRO RS4) 92.00

TUNED PIPE AND EXHAUST HEADER SET (HPI,05,TT,DYN)89.00

*OPTION PARTS FOR A910
®USE WITH OPTION ENGINE

H-ﬁ?@g

32




